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Summary of testing:

TS BARE:

Tests performed (name of test and test clause): Testing location:

WABE (AR R &350 I =w:
Tesl(s) Sample Number Al tests as described in Test Case
WA H FEil g 5 and Measurement Sections were
T.1: Altitude simulation / &5 1541 performed at the laboratory
T2 Th | AR described on page 1.

-2 Thermaltest [ 2 B PR A5 H 8978 55— DUl o

T.3: Vibration / #z3) bl# - b8# Fr Sz 35 53T

T.4: Shock / M;
T.5: External short circuit / #8551

T.6: Crush / /& cl# - co#
T.7: Overcharge / it 75 b1# - b8#
T.8: Forced discharge / 5 i F. C6# — c25#

The sample’s status is good.

FEMCIR UL R 4

The conditions of the batteries of samples No. b1# to b4# are after
first cycle ending in fully charged states.

FE 2 b1# -bA# N S — A 78T R A ) i 5 4 78 FEUIR A ) P
i

The conditions of the batteries of samples No. b5# to b8# are after
fifty cycles ending in fully charged states.

B it 2 b5# -b8# Ny T A 78 5 R A ) i 5 4 78 FEUIR A A P
.

The conditions of the cells of samples No. c1# to c5# are at first
cycle at 50% of the design rated capacity.

FE 9 c1# -CHHN R — IR 78 T80 FE A 301 70 i AR AR B I 50%04R
A LS

The conditions of the cells of samples No. c6# to c15# are at first
cycle, in fully discharged states.

bt G 5 CO# -CLE#N S — IR A 78 T3 JA 31 e e FROHUIR A& 1) RS

The conditions of the cells of samples No. c16# to c25# are after
fifty cycles ending in fully discharged states.

Fbt 9 5 c16# -c25# )y - IR HA 78 B Y 8 A O EIR S B He

o
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Test item particulars.........ccccceeeiiiiiiiiiiiii e :

S ITEPSS

Cell tYPL.ceiiiiiiiiiiiiiiee :

TR ICR14500
Nominal Voltage ..., :

W 3.V

Rated Capacity...........ccoovveiiii :

i A 800mAh
APPEATANCE. ...t Blue

Bt W
Number of Cell ..., :

R 4pcs (4S1P)
}[%rﬂn_ensmn(mm) ....................................................... : 15.0mm(max) x 52.0 mm(max) x 58.0mm(max)
Test case verdicts

A

Test case does not apply to the test object ................. N/A

F5E ANid FH TR 5

Test item does meet the requirement ......................... P(Pass)
DA 5 R0 E

Test item does not meet the requirement.................... F(Fail)

MERAFF & R
Testing 3Rk

Date of receipt of test item ..........cccccceeeiiieiviveiiiinn

BEFEH 2018-03-12
Date(s) of performance of test...........cccoeeeevvvviiiiennnn 219 e
M JE 7 2018-03-12 ~ 2018-03-26

General remarks %%

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
BRAEEA S, AREASLS % A HE AT 7

The test results presented in this report relate only to the item tested.

AR PRI A5 AR IR R i 67 5

”(see remark #)” refers to a remark appended to the report.

C(LE#) FaAR S &,

Throughout this report a point is used as the decimal separator.

AR DL AR N
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General product information:

FF%%A%\:
The main features of this model are shown as below:
P EAE B
Nominal Nominal [ Nominal [ Maximum | Maximum | Maximum Cut-off
Nominal Charge | Discharge | Charge | Discharge | Charge
Model ; voltage | Voltage
i capacity i ACurrent Etitrfent Current Curr?nt Voltage o
BUER & E BUEEH | BUTIE | mORFeH | BONECE | mOKTEH FEE
’ HLU CER SER SER/ CElEN )
Battery / Hijth
14500 3200mAh| 3.7V 640mA 640mA 1600mA | 1600mA 4.2V 2.75V
Cell / Hith
ICR14500 | 800mAh | 3.7V 160mA 160mA 800mA 1600mA 4.2V 2.75V

Test Procedure:
TR«

1. Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

AT 1-T 52N AR IR AE [R]— 2 B B s Eadk A7 . T.6FNT.820 A8 i) FEts g AT M. T.7 W AR i
T.1-T.50H 52 8 o5 1 F kA7

2. In order to quantify the mass loss, the following procedure is provided:
R AR

(M1-M2)
M

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
MLENRRTE R, M2EIRAEREE. FAEPAA I Table 38.3. 14 FMERI /A “¥ A =1
9&” R

Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1lg 0.5%
1g<M<75¢g 0.2%
M>75¢g 0.1%

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.1 |Test T.1: Altitude simulation/E; B ) P
Test cells and batteries shall be stored at a P

pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20£5°C)/#4 H U AT HL VB AR
IEZN2045°C, KAUETIA KT 11.6kPaf g o
AR A6 NI

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / £l LHS. 1
test cell or battery after testing is not less than 90% | fig ik . TCHEZL L T kI
of its voltage immediately prior to this procedure. %

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / X%
discharged states. PEWFEL

TR HTHIB RS 2K BRI oA, ok,
TR LA oA KIS AR B A s ) T i
FL R AN T I T S 9 90% . LI T HiL I
77 THI PR SRANSE FH T 5 4 T80 FEL s PR R CS A R

38.3.4.2 |Test T.2: Thermal test/{EERL P

Test cells and batteries are to be stored for at least P
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). [ S RE S E7242° C I B R i E 2 /06
AN, SR JE UE - 40£2°CHUIAEL I E 2067/
B o il B 4 ) B K IR R [A) R 3040 8 o A bR
107%, B Ja i i JIE 20+5° C I A8 H 5 5 24/
i o

For large cells and batteries the duration of N/A
exposure to the test temperature extremes should
be at least 12 hours. /& T R HGESHAIK HLI, 7E Sl
AR A TBCEL RN 8] 552> 124 /N

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire and if the open circuit voltage of each | no fire. / £lii. LHS. 1
test cell or battery after testing is not less than 90% | fig ik . FCHEZL LR T kI
of its voltage immediately prior to this procedure. %,

The requirement relating to voltage is not
applicable to test cells and batteries at fully The data see table 1. / X%
discharged states. B NLEL,

TR HTHIB AT S 2K TGN o, ok,
TR LR ToAE KIS FRS A = T i
H S AN T I T 2% S 9 90% . BE IO T H
73 THT R SR ANSE FH T 58 43 T8 FE S PR FL O AT R

38.3.4.3 |TestT.3: Vibration/3gEz) P

Cells and batteries are firmly secured to the P
platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /i i 2 Zi 2 [8 Hh 22 2 AE IR ) &
B . $REIEZEIE, LL7THZH N4 200Hz,
SR IG D B BITHZ A —AMEFE,  — MBI RRS:155
BRI BRI R ALIE o R i A=A EAHEE B 7 17
EAEFH12%, FATTEBADN, LA Horp
— AR R 25 T ELRE Al R AR T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /% T A K T 12kg A i (FCS
/I EEL ) R R ok 1 2kg FH L (R FRLR), - %o $i
LIENGE

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /0 T HUEHI/IN L, XPEE Sy : M
THZJT IR PR EF Lgnif) S KINid 2 B2 9 18Hz,
SR H R CRAETEO.8mm (M2 1.6mm) 384 i
H B OIEE A FI8gn (K £ N50HzZ), ¥
RN R R 7E 8gn B E1 4515 18 i1 #1]200Hz .

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Clause Requirement + Test Result - Remark Verdict

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /%t-F K e, XHEIN: M7THZIT A
TRFFLoN AR OIE B B RE J918Hz, A5 Rk
M PR HFFAE0.8mm (S fmds 1.6mm) FEHE InAA B 2 i
K& EE L #2gn (L1 925Hz), $ i KN
PRFFAE2gn B 219 1 £ 200Hz .

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / TRk LHES. L
the open circuit voltage of each test cell or battery | @ik, Tt LI T KL
directly after testing in its third perpendicular %

mounting position is not less than 90% of its
voltage immediately prior to this procedure. The The data see table 1. / JUli{%L
requirement relating to voltage is not applicable to |4 i3 1.

test cells and batteries at fully discharged states.
(RS HIRIB RS 2K TR oS, ok,
ToRER VA S ToAG K IR s r s B RV 58/ F) T %
R s AN T AT T % LS 9 90% . BTG T FL
73 THI PR SRANSE FH T 5 4 T8 FEL e PR R CS A R o

38.3.4.4 | Test T.4: Shock/rhd; P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /UARz [ (B4 [ 4 AR i

Shock: a half-sine shock of peak acceleration of P
(100850

II
150 g, (or Acceleration(g,)= U mass ) , which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

|
Acceleration(g,)= VUmass ) \which is smaller) and
pulse duration of 11 milliseconds/J /s 5B/,
||';' 100850

LA (9150 g, (25 V' 7055 ) ety
PR IE SRR R oy, B 2i6 20, KHLEH

Il"-’ 30000 '-|
KLt LA S KR FESO g (25 Y\ 7ass )
FEL/AMED Bk PR SIS (] L1 22 FD I TR 5% o
o

GUANGDONG UTL CO., LTD.
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Clause

Requirement + Test

Result - Remark

Verdict

Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /4F/Mf ik FifE =
AN ERH T LA FRL 22 2R o R IE T ) 28 3 =Tkt
iy, FEENRTTMGZ =k, BILE 180
ie

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ USRI AT S BRI o oAk,
TR LA ToAE KIS F RS B A = ) T i
FL R AT I T L (9 90% . I IO T HL
77 THI PR SRANSE FH T 5 4 T80 FEL s PR R CS A R

No leakage, no venting, no
disassembly, no rupture and

no fire. / TR THA. &
AR oW R LA R TeHE KN
R

The data see table 1. / Jlli{ %
P WEL,

38.3.4.5

Test T.5: External short circuit/4 55

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /M{fFRFMRIF BT Fa
JELEST7+4°C, DMERE AR IL FI5744°C,

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /7E 3555 B 57+4°C 1) 4%
FETR R i TR SO /N T 0. LKA (14 2 FL BEL ] 2 3
TR, B BN R K BI57+4°C L JG IRFF AL
FERS LN LA by 0T, AR R P
R THEL ) — 2P S0 45 0

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
O AT A 2K AR R o B K 22 S5 64>/
N, SNRIBEABLE170°C, FHHILMA. Tk
RMTH KINR KA .

No disassembly, no rupture
and no fire. / ToffEfk . Jomi
AR T KR KA

The data see table 1. / it %
PEEL,

38.3.4.6

Test T.6: Impact / Crush/#Ed/H &

GUANGDONG UTL CO., LTD.
Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
Test procedure — Impact (applicable to cylindrical | Cylindrical cells less than N/A
cells not less than 18 mm in diameter) /i (&4 T | 18mm in diameter. / [ H
BN 18mm [ B A FE HL ) GEANF18mm.
The sample cell or component cell is to be placed N/A

on a flat smooth surface. A 15.8 mmz0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /R4 i CE — A
SEFHEER P e K — B A4 415.8 mmt 0.1mm,
KJEA/INT-6m 316 AN R A I A it o T80
JG, F—FiE 9.1 kg+0.1 kgf A M61+2.5 cmff]
e T T

The test sample is to be impacted with its N/A
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mm=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /45 s (K FE
a5 PH R TP AT I S BUBERE d G
) B 4£15.8 mm+0.1mmZ i X m M MEE . 55—
ANFEdn A — .

Test Procedure — Crush (applicable to prismatic, Cylindrical cells less than P
pouch, coin/button cells and cylindrical cells less 18mm in diameter. / [A+:EH
than 18 mm in diameter). /£ & (GEH THEHFE. £ | S EHZ/NT18mm.

AR B /A A0 F O A BLAR /N T 18mm I R A T HLES)

A cell or component cell is to be crushed between P
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. /¥4 5
JRAEPIASV I 55, F I EBn R, 58
—AN RS BRI B R 1.5emls. B R RFAL
17, BRI =Ml —

(a) The applied force reaches 13 kN+0.78 kN; /jis P
7735 #)13 kN+0.78 kN
(b) The voltage of the cell drops by at least 100 N/A

mV; /B LT 22/ 100mV

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China

Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
(c) The cell is deformed by 50% or more of its N/A
original thickness. /FEIBAR T 1k Ji7 46 )& B (1150% LA
.
A prismatic or pouch cell shall be crushed by P

applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. M BRI AN B3¢ B F) — T s - 21410
TR VYN S BT S R S S AN NS
LHiEEN=N= g ) YA

Each test cell or component cell is to be subjected P
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
I RER R AT RE S, IR ARG — . i
JE G5 R JE R S B W EE6 /N

Cells and component cells meet this requirement if | No disassembly and no fire. / P
their external temperature does not exceed 170°C | Lk, TEKNE KL,
and there is no disassembly and no fire during the o
test and within six hours after this test. /153 2 % | The data see table 2. / Jil {4

R RN TR Ll 2 JEeA N, A | TR ILAR2.
HE170°C, JEH MR KR KA

38.3.4.7 |TestT.7: Overcharge/iI7 P

The charge current shall be twice the P
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /7EE R T, L2165l
18 A B PR AR B KRR 78 L RO R i 7 L, )
] y24/ N o U /N A T

(a) When the manufacturer's recommended charge | The voltage of the test is P
voltage is not more than 18V, the minimum voltage | 8.4V, and the current is
of the test shall be the lesser of two times the 3200mA.

maximum charge voltage of the battery or 22V. /1 | /i 5 ~8.4V, HLFA
RHER ER R BRI 18Y, AR | 3200mA.

ZINFE L R I A 3 R Y i K 7 v R S ) A £
BUH & 22V R BN

(b) When the manufacturer's recommended charge N/A
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /W1 il & F B AR 78 HL LR T 18V, A
DU FR) R /N 78 HEL R 2 12242 ) 36 ) B PR R R K 78 HE
HIE L. 2185

GUANGDONG UTL CO., LTD.

Lianding Testing Building, No.18 Center Road of Yayuan Industrial Zone, Nancheng District, Dongguan,
Guangdong, China
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Clause Requirement + Test Result - Remark Verdict

There is no disassembly and no fire during the test | No disassembly and no fire. / P
and within seven days after the test. /7EMIH A | Tofiffd, JoE KIME KA.

> — v = El 4 I_I

RTERURTRA, AR KR - The data see table 3./l %5

L33,

38.3.4.8 |Test T.8: Forced discharge/% | & P

Each cell shall be forced discharged at ambient P
temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /[fEZ=H T, KA BIESEREEL2V
FL IR B AT RO, I E R IR RS A
AW E FRLIRL A 3 7 PR PR B R TS L

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /15 i€ [ /30 FEL I IS

i ER TR kRS b R B RN Dl 2 1) SR kR
73, BEAS FCS AR SR TR I T (/N B A 0 75 R ok DA
WG LR (25«

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EMIRH A | DCRFARFITCE K IR KA .

P s o T 2

WTERUSTRA, PR ARLA KRG The data see table 4. / WlliA%

W24,
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Table 1: T.1~T.5/ 1. Wik 1~PHK 5

Test 5: External

Sample| Mass | OCV  [Test1: Altitude simulation/ |~ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Short Gircuit/
No. | priorto f“?f(\t/())/ Wk 1. mEAED Tk 2. EERK WA 3: H3) Wk 4w MR 5. ShERsEE
4 (test ()] o> :
RS ﬁﬁf;r()gﬁ)% TR e I+ Mass loss | Change ratio| Massloss | Changeratio| Massloss | Change ratio| Massloss | Change ratio Temp. (°C)
BEE | EHEG) | M%) | BESIK%) | (%) | FIESK%) | HEH(%) | FUESK(%) | (%) IiJZ(°C)
b1# 80.326 4.191 0.000 99.952 0.004 99.690 0.001 99.952 0.001 99.976 57.2
b2# 80.326 4.190 0.002 99.952 0.004 99.618 0.002 99.952 0.002 99.952 57.2
b3# 80.327 4.192 0.002 99.952 0.004 99.666 0.001 99.952 0.002 99.952 57.3
b4+ 80.321 4.192 0.001 99.976 0.005 99.761 0.002 99.952 0.001 99.976 57.6
b5# 80.330 4.191 0.000 99.976 0.004 99.690 0.000 99.952 0.002 99.952 57.4
b6# 80.327 4.189 0.000 99.952 0.004 99.570 0.000 99.976 0.001 99.952 57.3
b7# 80.325 4.192 0.000 99.976 0.004 99.690 0.002 99.952 0.002 99.976 57.3
b8# 80.321 4.189 0.000 99.976 0.004 99.737 0.000 99.952 0.000 99.976 57.1
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Table 2: Crush/ #2: #¥#E

Sample No.
FEdh g5
Test 6: :
Crush OCYV prior to test/
AT I % R (V)

cl# c2# c3# ca# ch#

3.850 3.869 3.874 3.869 3.872

R6: Bk Temp. (C)
. ) 43. 45.2 1.2 43. 42.
R (C) 3.5 5 5 3.8 8
Table 3 : Overcharge / #3: d7H
Test 7: Sample No. bi# b2# b3# ba# b5# be# b7# b#
Overcharge FE s
Wik7: 7|  OCV prior to test/
B SR B T4 HLFE (V) 4,195 4.194 4.196 4.190 4.191 4.196 4.196 4.196
Table 4 : Forced discharge / &4: 3&HIEH
Sample No. c6# CT# c8# co# c 10# c11# c12# c 13# cl4# c15#
*inngﬁﬁ
Test 8: OCYV prior to test/
.Forced TRk B FF HB R (V) 3.160 3.309 3.213 3.238 3.222 3.278 3.192 3.289 3.346 3.189
discharge 3 o N
RS T ampie Wo. c16# c17# c18# c19# Cc20# c21# c22# c23# c24# c25#
E(EE. ﬁéungﬁﬁ
OCV prior to test/
s 3.178 3.272 3.337 3.234 3.254 3.199 3.165 3.227 3.300 3.242
WHTTF S (V)
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Figure 2 Bottom view of Battery
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Figure 3 Top view of cell

Figure 4 Overall view of cell
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